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CTAnb EN 10204-3.1 Seite
[ata - Date - Datum Ortrpyska Ne - Load - Ladung Ceptudumkat Ne - Certificate No-Zeugnis Nr YnakoBka Ne - Pack - Kolli
04.08.2023 000010279.04653_00063 04653_00063
3aka3 Ne-Order-Auftrag TpeboBaHnus - Requirements - Anforderungen

ASTM A240/240M,EN 10217-7, EN 10312 Tab2, TY 1371-001-46455027-2017

Mokynatens - Buyer - Besteller
Mpoaykums - Product - Erzeugnisform

Stainless steel welded pipe, cut length, surface condition W2 / CapHas Tpy6a n3
Hep)aBeloLeln cTanun, MepHom AnnHbl, ka4ecTBo noBepxHoctTn W2

'py3ononyyatens - Cosignee - Empféanger
Mapka - Grade - Werkstoff

316L
ToBapHbIV 3HaK LWtamn NHcnekTopa Mpouecc BbINNaBku (CNpaBoYHo)
Trademark G S Inspectors stamp Melting process (for info) E+AO D
Warenzeichen Abnahme-Stempel O T K Erschmelzungsart (flr info)

MapkupoBka - Marking - Kennzeichnumg
Trademark, Grade, Dimension,Specification, Heat No, Date, Lot No, Finish
ToproBelit 3Hak, Mapka, Paamep, Ctanaapr, Mnaska Ne, flata, MapTust Ne, O6paboTka noBepxHOCTU

O6bem nocraBku - Extent of delivery - Lieferumfang

Mo3. MMnwuta/PynoH Ne Pa3mep, Mm MnaBka Ne Maptusa Ne KonuyectBo, ea.nam.

Item Plate/Coil No Dimension, mm Heat No Lot No Quantity, unit

Pos  Blench/Spule Nr Ambessung, mm Schmelze, Nr Lot Nr Menge, Einheit
1 04653_00063 18x1,0x4000 Y221208A28 5043-23 0,458 mt

Xumunueckun coctas - Chemical Composition - Chemische Zusammenzetzung, %
Mnaska Ne - Heat Ne - Schmelze Nr

Cc Cr Mn Mo N Ni P S Si
min - 16 - 2 - 10 - - -
max 0,03 18 2 3 0,1 14 0,045 0,03 0,75
Y221208A2¢ 0,02 16,75 1,31 2,02 0,04 10,03 0,032 0,002 0,44
PesynbTtathl TecTpoBaHus - Test results - Priifergebnisse Direc. Top/Bottom Form Location
(IN/mm2 = 1MPa) T = Transverse F = Front P = Flat 1 = Center 3 = Standart
(1H/mMm2 = 1MMMa) L = Longtudinal B = Back C=Round 2 = Close to Surface 4 = At 1/4 of thickness
_ . Mpepen Mpepen TBepAoCTb OTHOCUTENBHOE
Plate/Coil No s & % = S npoYHOCTH TekydecTu YANMVHEHVe
° s 8 £ £ Mna | Rm Mna | Rp 0.2
o [ a [ = MPa MPa HV % | A50
min 485 170 - 40
max - - - -
raw material
T F 3 P 20 602 295 152 59

PesynbTaThl TECTUpOBaHUs Tpy6bl - Tube Test Results - Rohrprifungsergebnisse (GOST 10006-80)
04653_00063

Tun cBapku-Welding Proc.-Schweilprozess GTAW/TIG
Omxur - Annealing - Gliihen

CraHgaprt - Standart - Norm
EN 10217-7 Welded steel tubes for pressure purposes - Technical delivery conditions - Part 7 : Stainless steel tubes, TC 1 OK
EN 10246-2 Non-destructive testing of steel tubes - Part 2: Automatic eddy current testing of seamless and welded (except

submerged arc-welded) austenitic and austenitic-ferritic steel tubes for verification of hydraulic leak-tightness OK
EN 10246-3 Non-Destructive Testing of Steel Tubes - Part 3: Aut_omatic Eddy Cgrrent Testing of Seamless and Welded (Except oK
Submerged Arc-Welded) Steel Tubes for the Detection of Imperfections
FOCT 8694 Tpy6bl. MeTop ncnbiTaHnsa Ha pasaady. OK
BuayanbHbii u U3MepUTEnbHbIA KOHTPOIb OK
[ononnutensHas UHdopmauus - Other information - Andere Informationen :
The material is found to comply with order requirements / lpoaykuus cooTBeTCTBYeT Tpe60BaHMAM 3aKa3a
000 "Globus-Stal" Tel./Fax: +7(495) 775-5079 FOCT P MCO 9001 (ISO 9001:2015) Quality Control Department
Coil Service Center / Tube Plant ~ 7755079@globus-stal.ru OTK
52,bld.1, Chkalova st.,Zhukovsky — www.globus-stal.ru
140180,Moscow region, Russia www.globus-stal.com
000 "I'no6yc-Cranb"
CepBUCHbIN MeTannoueHTp / TpyBHbIn 3aBoa
140180, MockoBckas obnactb 04.08.2023

JKykosckun, yn. Ykanosa, 52, ctp. 1



